
疾患名

regimen 詳細

D1

D1

D1

D1～D5

特記事項

ドキソルビシン

vincristine sulfate 1.4mg/m2 d.i.v

オンコビン

prednisolone 100mg/day p.o.

cyclophosphamide 750mg/m2 d.i.v

エンドキサン

doxorubicin 50mg/m2 d.i.v

regimen CHOP療法 非ﾎｼﾞｷﾝﾘﾝﾊﾟ腫

21日毎に繰り返し、6コース繰り返す。・VCRは2mg/Bodyを上限.


